
REPLACEMENT

PARTS

MODEL NO. CAPACITY DESCRIPTION
®

71233A 2 TON Double Pump Floor Jack

30
29

28

6

7

25

3

14
13

27

26

12

11

15

34

35

32

18

24

1

22

5

19

4

16

21

31

23

8

9

20

3317

2 10

36

2
21



REPLACEMENT

PARTS

MODEL NO. CAPACITY DESCRIPTION
®

71233A 2 TON Double Pump Floor Jack

1 Power Unit Assembly 214718 1 21 Retaining Ring, 15mm 214728 2

2 M12 Washer 214735 4 22 Shaft Arm 214723 1

3 Hex Bolt 12mm x 20mm 214707 2 23 Lock Washer, 20mm 214732 2

4 Long Linkage 214726 2 24 Nut, M20 214722 2

5 Bolt 214724 2 25 Caster Assembly 214706 2

6 Lock Washer, 12mm 214704 2 26 Lock Washer, 16mm 214711 2

7 Nut, M12 214705 2 27 Nut, M16 214710 2

8 Bushing 214733 1 28 Wheel 214702 2

9 Pull Rod 214734 1 29 Flat Washer, 20mm I.D. 214701 2

10 Nut, M12 214736 2 30 Retaining Ring, 18mm 214700 2

11 Handle Socket 214713 1 31 Saddle 214730 1

12 Torsion Spring 214712 1 32 Lower Handle 214623 1

13 Lock Washer, 18mm 214709 2 33 Handle Bumper 214738 1

14 Handle Socket Bolt 214708 2 34 Upper Handle 214620 1

15 Handle Lock Bolt 214714 1 35 Hex Bolt, M8 x 25 214716 1

16 Block Linkage 214727 1 36 Saddle Screw 214719 1

17 Cotter Pin 4 x 50 214720 1 Repair Kit 214739

18 Spring 214721 2

19 Retaining Ring, 23mm 214725 2

20 Lift Arm Assembly 214729 1

PART      

NO.

REQ'D     

NO.

INDEX   

NO.
DESCRIPTION

PART      

NO.

REQ'D     

NO.

INDEX   

NO.
DESCRIPTION


